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LIQUID AND PLASTIC LIMIT TEST RESULTS
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WATER CONTENT %
HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.S.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.32 26.30 29.05 25.62
Dry Weight + Tare (g) 23.55 22,76 24 81 21.62
Tare Weight ® 8.57 9.34 10.04 8.65 NP
Water Content (%) 25.13 26.38 28.71 30.85
Penetration {mm) 15.80 18.00 21.90 25.80
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDs
Borechole No.  BH-1, CH-34+920 Sample No:  UDS-6 Depth (m):  17.00
XPLORER Site Ref:  Muzaffarnagar to Saharanpur JobNo : 1342
Test Report No: XPL/2015-16/02
Operator : Wu-/f Checked : Authorised Signaroty
f r
Date : 29/ 219014 Date: 2/‘”’5“; Date: mﬂ‘l-%
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LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCREDITATED
LA TORY

CERIIFICATE N3 T_1078

LS. :2720 : PART 5
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WATER CONTENT %
HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.S.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 23.24 24.79 28.39 25.64
Dry Weight + Tare (g) 20.08 21.30 24.39 21.38
Tare Weight (g) 9.53 9.98 12.14  9.00 NP
Water Content (%) 29.95 30.83 32.65 34.44
Penetration {mm) 15.30 17.30 21.50 25.60
LIQUID LIMIT (%) 32
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%e)
Sample Type : UDSs
Borehole No.  BH-1, CH-36+585  Sample No:  UDS-8 Depth (m):  23.00
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : A opelf Checked : — Authorised Signaroty -
77
Date : 9/ 2 gofs |Date 28)2)i¢ Date: 2.\ 2 ) 6
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NABL ACCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS BT
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WATER CONTENT %
HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.S.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 30.14 28.54 30.55 32.14
Dry Weight + Tare (g) 26.04 2443 2577 26.95
Tare Weight (g) 5.78 9.05 9.07 10.01 NP
Water Content (%) 25.22 26.72 28.62 30.64
Penetration {mm) 14.70 17.50 21.50 25.30
LIQUID LIMIT (%) 28
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : SPT
Borehole No.  BH-2, CH-36+585 Sample No:  SPT-1 Depth (m):  1.50
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo: 1342
Test Report No: XPL/2015-16/02
= - - --k‘f"} 8 L_\’Z_
Operator : Checked : = Authorised Signaroty =
r ~
Date : L2/27 0014 Date: 27)3 )i¢ Date: 2%\ 8116
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACCHEDITAYED
LABORATORY

CERTIFUCATE NoOCT-1a78

25

I.S.:2720: PARTS
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PENETRATION mm

27 28

29

WATER CONTENT %

30 31 32

HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.S.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.38 30.04 28.74 29.01
Dry Weight + Tare (g) 22.18 25.34 2431 2432
Tare Weight (2 9.91 8.15 9.41 9.56 NP
Water Content (%) 26.11 27.34 29.73 31.74
Penetration {mm) 14.80 17.00 21.30 24.90
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%0)
Sample Type : UDS
Borchole No.  BH-2, CH-36+585 Sample No:  UDS-7 Depth (m):  20.00
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : 4 apree s Checked : Authorised Signaroty =
4 /

Date : 22 )a1 9atf |Date: 23]3])5 Date: ‘}mm]»l:

r4 r iG-=
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NABL AUCKEDITATED
23

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS
LS. :2720 : PART 5
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 88%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.87 29.18 28.25 29.14
Dry Weight + Tare (g) 23.57 2515 2389 24.66
Tare Weight ® 9.91 9.41 8.15 9.56 NP
Water Content (%) 24.16 25.60 27.70 29.67
Penetration (mm) 15.20 17.80 21.70 25.50
LIQUID LIMIT (%) 27
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : Byt el 20 SPT .
~ iz
Borehole No.  BH-1, CH-15+800 “Sample No:  SPT-1 Depth (m): 1.50
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo: 1342
Test Report No: XPL/2015-16/02
o f")\";:‘ ok e
Operator:  fAhoge] Checked ; / Authorised Signaroty i
Date : J%x)20]€ Date: 29030106 Date: 2.%) 9%
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NABL ACC mlTATED
LAmRA.

PA

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS

COMERL T b CERTIFICATE NO-T-1478

I.S.:2720: PART 5
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WATER CONTENT %

HISTORY OF SAMPLE :

Percentage of passing 0.425mm B.S.Sieve = 90%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 2748 29.13 30.18 26.87 20.54 21.33
Dry Weight + Tare (g) 23.48 24.33 24.61 22.19 18.72 19.28
Tare Weight ) 10.54 9.64 8.75 9.63 1004 956
Water Content (%) 30.91 32.68 35.12 37.26 20.97 21.09
Penetration (mm) 14.30 17.20 21.50 25.30
LIQUID LIMIT (%) 34
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 13
Sample Type SPT 5}’:{'&/‘;@ Np - =
Borehole No.  BH-1, CH-15+800 Sample No:  SPT-17 Depth (m):  25.50
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo : 1342
Test Report No: XPL/2015-16/02
Operator :  JA /et ied Checked : = Authorised Signaroty
7 7
Date : A2 2798/ & Date: '2):’}2 ’ 1¢ Date: '))(\ 'J‘l'lfl-
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MABL ACCREDITATED
LABORATORY

XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS LR
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 87%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.32 26.78 28.25 30.25
Dry Weight + Tare (g) 24.28 22.69 23.71 24 85
Tare Weight (g) 10.16 9.11 9.54 9.10 NP
Water Content (%) 28.61 30.14 32.04 3431
Penetration (mm) 14.60 17.50 21.30 25.80
LIQUID LIMIT (%) 31
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : SPT By tet ;’sfj* No - £ %
Borchole No.  BH-2, CH-15+800 Sample No:  SPT-1 Depth (m):  1.50
XPLORER Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
/,ﬁ(\fb\-»klf\, N
Operator : /31’-_4%1,1{ Checked : W”'—‘ Authorised Signaroty
Date : ngja %Zj 2 ?/6 Date: .?/3!3 H ¢ Date: ')/5’1 3] 16
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NABL ACCREDITATED
LABORATORY

XPLORER  LIQUID AND PLASTIC LIMIT TEST RESULTS X

AR AN SRS T L CERTIFICATE NO-T-1678
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 86%
LIQUID LIMIT % PLASTIC LIMIT %
‘Wet Weight + Tare (g) 30.18 28.97 27.63 29.88 21.13 20.64
Dry Weight + Tare (g) 25.32 2436 23.10 2458 18.85 1851
Tare Weight (2 9.05 9.91 9.78 10.01 9.07 9.41
‘Water Content (%) 29.87 31.90 34.01 36.38 2331 23.41
Penetration (mm) 15.00 17.80 21.10 24.80
LIQUID LIMIT (%) 33
PLASTIC LIMIT (%) 23
PLASTICITY INDEX (%) 10
rl
Sample Type : SPT Bpi ;{-‘ No -3
Borehole No,  BH-2, CH-15+800 Sample No:  SPT-17 Depth (m):  25.50
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo : 1342
Test Report No: XPL/2015-16/02
Operator :  JA A opeord Checked : Authorised Signaroty = —
Datc:  Qp1 o s |Date: 2);};“ ¢ Date: o) %) 1+
rd oo
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VA

SERORER

LIQUID AND PLASTIC LIMIT TEST RESULTS

NABL ACUCHEDITATED
LABORATOR'

CERIIFICATE N1 1o7y

26

I.S. : 2720 : PART S
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PENETRATION mm

26
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30

WATER CONTENT %

31 32 33

HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.5.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 21.46 2256 2527 2216
Dry Weight + Tare (g) 19.09 1950 2174 1892
Tare Weight (2 10.16 8.58 10.00 881 NP
Water Content (%) 26.51 28.02 30.07 32.05
Penetration (mm) 15.20 17.90 21.70 25.10
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDS
Borehole No.  BH-1, CH-38+930 Sample No:  UDS-I Depth (m):  2.00
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo: 1342
Test Report No: XPL/2015-16/02
= _ %l G o ‘ ‘L_\_H_-
Operator : é/w Checked : Authorised Signaroty
L4
Date : 7 |Date: 9,9}3’] £ Date: 2%\ Y\ 6
252 37 22l
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XPLORER LIQUID AND PLASTIC LIMIT TEST RESULTS TR
LS. :2720: PART 5
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 24.36 2487 2905 30.22 2087  21.04
Dry Weight + Tare (g) 21.00 2124 2421 24.60 18.79  19.03
Tare Weight (g) 9.78 991 10.01 9.07 9.05 9.54
Water Content (%) 29.89 31.99 34.05 36.18 21.36 21.18
Penetration (mm) 14.70 18.00 21.60 24.90
LIQUID LIMIT (%) 33
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 12
Sample Type : UDSs
Borehole No.  BH-1, CH-38+930 Sample No:  UDS-4 Depth (m): 11.00
XPLORER Site Ref: Muzaffarnagar to Saharanpur JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : MW% Checked : = Authorised Signaroty a e
I 4
Date : L] o] 9 7 ¢ |Date: o2l 2] Date: 2 %) £
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NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/ SEC 1 :1980)

SATNELILT AN RIS 4

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-3 Depth(m) 8.00
Chainage 2010
Test No : ] 2
p; Bottle No: SG-16 SG-17
Mass of p, bottle with stopper, M1 32.62 33.02
Mass of p, bottle with Stopper & Soil, M2 42.61 43.02
M'as's of p, bottle with Stopper, Soil & 90.86 90.96
Distilled Water, M3
Mas:s of p, bottle with Stopper & 84 63 24.70
Distilled Water, M4
_ M2 - M1
= ( ) 266 267
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.67
BH No :- 1 Sample No :-UDS-3 Depth(m) 8.00
Chainage 1980
Test No : 1 2
ps Bottle No : SG-18 SG-20
Mass of p, bottle with stopper, M1 39.5 43.18
Mass of p, bottle with Stopper & Soil, M2 49.5 53.18
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 He Sl
Mass of p, bottle with Stopper &
Distilled Water, M4 888 e
S M2 - M1
Fér= : ) 2.63 2.65
(M4-MI1)-(M3-M2)
Average Specific Gravity : 2.64
Operator : Checked : Authorised signatory
Q = j_s.,w WAl
_.—-"'-r-.-.-.--_._._.-’
Date: /73111 Date : 22)3] 14 Date : >%|311%
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART3/SEC1:1980)

LT ARETY BEIAACRE

CERTIFICATE NO-T-1678

PROIJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-6 Depth(m) 9.00
Chainage 6550
Test No : 1 2
ps Bottle No : SG-12 SG-15
Mass of p, bottle with stopper, M1 38.67 36.05
Mass of p; bottle with Stopper & Soil, M2 48.66 46.04
Mass of p; bottle with Stopper, Soil &
: 86.98 94.2
Distilled Water, M3 .
Mass of p, bottle with Stopper &
80.74 88.01
Distilled Water, M4 .
- M2 - M1
Pe: - ( ! 2.66 2.66
(M4 -Ml1)-(M3-M2)
Average Specific Gravity : 2.66
BH No :- 2 Sample No :-SPT-| Depth(m) 1.50
Chainage 6550
Test No: 1 2
ps Bottle No : SG-16 SG-17
Mass of p, bottle with stopper, M1 32.62 33.02
Mass of p, bottle with Stopper & Soil, M2 42.62 43.02
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 2088 9095
Mass of p, bottle with Stopper &
Distilled Water, M4 §4:65 i
_ M2 - Ml
= : ] 2.65 2.62
(M4-Ml1)-(M3-M2)
Average Specific Gravity : 2.64
Operator : Checked : Authorised signatory
L e
Date : (5 5lee Date : 2)’/3))5 Date : 2¥\%|lb
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NABL ACCREMTATED

M SPECIFIC GRAVITY

XPLORR (1S 2720 : PART 3/ SEC 1 : 1980)

AIPEELN TARITY SRR

CERTIFICATE NO-T-14678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-SPT-4 Depth(m) 6.00
Chainage 5322
Test No: 1 2
p, Bottle No : SG-18 SG-20
Mass of p, bottle with stopper, M1 39.5 43.18
Mass of p, bottle with Stopper & Soil, M2 49.5 53.18
Mass of p, bottle with Stopper, Soil &
94.23 93.28
Distilled Water, M3
Mass of p, bottle with Stopper &
: 88.00 87.07
Distilled Water, M4
o M2 - M1
R~ : ) 2,65 2.64
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.65
BH No :-1 Sample No :-UDS-4 Depth(m) 11.00
Chainage 1790
Test No : 1 2
p, Bottle No : SG-21 SG-23
Mass of pg bottle with stopper, M1 37.29 32.82
Mass of pg bottle with Stopper & Soil, M2 47.28 42.82
Mass of p,bottle with Stopper, Soil &
Distilled Water, M3 e s
Mass of p, bottle with Stopper &
Distilled Water, M4 Seal L
= M2 - M1
Pai= : ] 2.66 2,65
(M4-Ml1)-(M3-M2)
Average Specific Gravity : 2.66
Operator : Checked : Authorised signatory

2 s . T

§alt
Date : sl Date Date: D[ ¥)1*




NABL ACCREIMTATED

M SPECIFIC GRAVITY

)EPLORER (1S 2720 : PART 3/ SEC 1 : 1980 )

CERTIFICATE XO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REEF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 2 Sample No :-UDS-6 Depth(m) 17.00
Chainage 1790
Test No : 1 2
p, Bottle No: SG-21 SG-23
Mass of p, bottle with stopper, M1 37.29 32.82
Mass of p; bottle with Stopper & Soil, M2 47.28 42.82
Mass of p; bottle with Stopper, Soil &
° 91.78 88.70
Distilled Water, M3
Mass of p, bottle with Stopper &
‘ 85.52 82.40
Distilled Water, M4
- M2 - Ml
K= ( : 2.68 2.70
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.69
BH No - 1 Sample No :-SPT-4 Depth(m) 6.00
Chainage 2286
Test No : 1 2
ps Bottle No: SG-16 SG-17
Mass of p, bottle with stopper, M1 32.62 33.02
Mass of p, bottle with Stopper & Soil, M2 42.61 43.02
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 90.53 90.64
Mass of p, bottle with Stopper &
Distilled Water, M4 54.27 Sert
= M2 - M1
P ( ) 2.66 2.64
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.65
Operator : Checked : Authorised signatory

(¥ p=— I SR

/2l
Date : 4 / / 4 Date : }P/g"“ Date : mﬂ“
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLQRER (1S 2720 : PART 3/ SEC 1 : 1980 )

ATETHNERL) T AT TR

CERTIFECATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-SPT-1 Depth(m) 1.50
Chainage 3360
Test No : 1 2
ps Bottle No : SG-18 SG-20
Mass of p, bottle with stopper, M1 395 43.18
Mass of p, bottle with Stopper & Soil, M2 49.49 53.16
Mass of p, bottle with Stopper, Soil &
' 93.88 92.89
Distilled Water, M3
Mass of p, bottle with Stopper &
.64 .64
Distilled Water, M4 = ik
- M2 - M1
b= : ) 2.66 2.68
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.67
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 8440
Test No: 1 2
ps Bottle No: SG-12 SG-15
Mass of p, bottle with stopper, M1 38.67 36.05
Mass of p, bottle with Stopper & Soil, M2 48.66 46.05
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 8788 2
Mass of p, bottle with Stopper &
Distilled Water, M4 $085 it
- M2 - M1
i ( ) 2.65 2.62
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.64
Operator : Checked : Authorised signatory
@ Z ity
‘-3 S),\’/\_.\_ \/\—““\_._
o -—
b .
Date : I81s1r¢ Date : 23)3 ) / Date: 2¥]2)\%
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORE (1S 2720 : PART 3/ SEC 1 : 1980)

TS TARNCY SERCES (23 LT0

CERTIFICATE NO-T-16738

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 114753
Test No : _ 1 2
ps Bottle No : SG-11 SG-12
Mass of p, bottle with stopper, M1 3431 39.29
Mass of p; bottle with Stopper & Soil, M2 443 49.29
M-as-s of ps bottle with Stopper, Soil & 90.57 28.38
Distilled Water, M3
M-as§ of p, bottle with Stopper & 84.36 213
Distilled Water, M4
v M2 - M1
G ( ) 2.64 2.67
(M4 -Ml1)-(M3-M2)
Average Specific Gravity : 2.66
BH No :- 1 Sample No :-SPT-8 Depth(m) 12.00
Chainage 10+540
Test No : 1 2
ps Bottle No: SG-15 SG-16
Mass of pg bottle with stopper, M1 36.62 33.14
Mass of p, bottle with Stopper & Soil, M2 46.62 43.14
Mass of p bottle with Stopper, Soil &
Distilled Water, M3 9=:66 =Rld
Mass of p, bottle with Stopper &
Distilled Water, M4 il gl
- M2 - M1
Pee= ( ] 2.67 2.69
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.68
Operator : Checked : Authorised signatory
6
Date : jé/-"’ l¢ Date : wh)’ Date : m'ﬂ“’
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC1:1980)

TR T AR B CERTIFICATE NQ-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 15+800
Test No: 1 2
p; Bottle No: SG-17 SG-18
Mass of p, bottle with stopper, M1 33.55 40.13
Mass of p, bottle with Stopper & Soil, M2 43.55 50.13
Mass of p, bottle with Stopper, Soil &
92.28 95.56
Distilled Water, M3
M.as-s of p, bottle with Stopper & 26.11 2936
Distilled Water, M4
= M2 - Ml
= ( ) 261 2.63
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.62
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 14+150
Test No: 1 2
p; Bottle No: SG-21 SG-23
Mass of p, bottle with stopper, M1 37.86 35.02
Mass of p, bottle with Stopper & Soil, M2 47.86 45.02
Mass of p, bottle with Stopper, Soil &
. 1.
Distilled Water, M3 9307 Rl
Mass of p, bottle with Stopper &
Distilled Water, M4 e S5
- M2 - M1
Py = : ) 2.62 2.64
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.63
Operator ; Checked : Authorised signatory

s)id
Date : [efz)re Date : A2 Date: 2¥)T{))1 4
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NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC1:1980)

ST T AR BERNVETE S

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 13+260
Test No: 1 2
p; Bottle No: SG-11 SG-12
Mass of ps bottle with stopper, M1 34.31 39.29
Mass of p, bottle with Stopper & Soil, M2 4431 49.29
Mass of p, bottle with Stopper, Soil &
90.62 87.92
Distilled Water, M3
Mass of p, bottle with Stopper &
84.38 81.65
Distilled Water, M4
_ M2 - Ml
Ps - ( ) 2,66 2.68
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.67
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 17+790
Test No: | 2
ps Bottle No: SG-24 SG-25
Mass of p, bottle with stopper, M1 42.02 24.13
Mass of p, bottle with Stopper & Soil, M2 52.02 34.13
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 e i
Mass of p, bottle with Stopper &
Distilled Water, M4 9138 (s
- M2 - Ml
e = ; ) 2.68 2.70
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.69
Operator : Checked : Authorised signatory
Flzlse 28 )2l
Date : Date : Date: 9 ¥ Yﬂ]’%
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NABL ACCREIMTATED

M SPECIFIC GRAVITY

XPLORER  (152720:PART3/SEC 1:1980)

LTSI T AR BETRIVES {5

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-2 Depth(m) 5.00
Chainage 18+900
Test No: 1 2
ps Bottle No: SG-18 SG-20
Mass of p, bottle with stopper, M1 39.5 43.18
Mass of ps bottle with Stopper & Soil, M2 49.49 53.16
Mas§ of p, bottle with Stopper, Soil & 93 88 92.89
Distilled Water, M3
M_as.s of p, bottle with Stopper & 87 64 26.64
Distilled Water, M4
- M2 - M1
Py = ( ) 2.66 2.68
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.67
BH No :- 1 Sample No :-UDS-2 Depth(m) 5.00
Chainage 19+680
Test No: 1 P
ps Bottle No : SG-12 SG-15
Mass of p, bottle with stopper, M1 38.67 36.05
Mass of p, bottle with Stopper & Soil, M2 48.66 46.05
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 87.08 i
Mass of p; bottle with Stopper &
Distilled Water, M4 BUA0 N0
. M2 - M1
Bs = ¢ ) 265 2.62
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.64
Operator : Checked : Authorised signatory
- z 1€ -
Date : lélst e Date : 23/3) Date : ”/ﬂ“ﬂ 1
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC1:1980)

SO A SR

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REEF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 244269
Test No: 1 2
ps Bottle No: SG-11 SG-12
Mass of p, bottle with stopper, M1 34.31 39.29
Mass of p, bottle with Stopper & Soil, M2 4431 49.29
Mass of p, bottle with Stopper, Soil & 90.56 87 87
Distilled Water, M3 ' ]
Mass of p, bottle with Stopper & 8438 81.64
Distilled Water, M4 ' '
Ps = (B -1 ) 965 2.65
(M4-M1)-(M3-M2) ' '
Average Specific Gravity : 2.64
BHNo :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 20+960
Test No: 1 2
ps Bottle No : SG-15 SG-16
Mass of p, bottle with stopper, M1 36.62 33.14
Mass of p, bottle with Stopper & Soil, M2 46.62 43.14
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 = i
Mass of p, bottle with Stopper &
Distilled Water, M4 8343 £2.76
s Lo o, 2.65 2.67
(M4-MI)-(M3-M2) ' '
Average Specific Gravity : 2.66
Operator : Checked : Authorised signatory
¥ e=> I
- SIENIL
Date : /C(a[ e Date : - |Date : m ﬂﬂ:
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORE (IS 2720 : PART 3/ SEC 1:1980)

CONSLILTAMIY SERVICES (2] LTD.

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 22+700
Test No: 1 2
p; Bottle No : SG-17 SG-18
Mass of p, bottle with stopper, M1 33.55 40.13
Mass of p, bottle with Stopper & Soil, M2 43.55 50.13
Mass of p, bottle with Stopper, Soil &
92.42 95.41
Distilled Water, M3
Mass of p, bottle with Stopper & 86.23 89 23
Distilled Water, M4 ) '
s = ol 2.63 2.62
(M4 -M1)-(M3-M2) ' '
Average Specific Gravity : 2.62
BHNo :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 25+880
Test No: 1 2
ps Bottle No: SG-24 SG-25
Mass of p, bottle with stopper, M1 42.02 24.13
Mass of p, bottle with Stopper & Soil, M2 52.02 34.13
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 o 35
Mass of pg bottle with Stopper &
Distilled Water, M4 2L 69.35
ks (M2- M) 2.66 2.63
(M4 -M1)-(M3-M2) ' '
Average Specific Gravity : 2.65
Operator : Checked : Authorised signatory
S5l Te
Date : ! { ! Date : Date : 7’(’ 7]1b
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NABL ACCREDITATED
LABORATORY

M SPECIFIC GRAVITY

XPLORER (1S 2720 : PART 3/ SEC 1 : 1980)

WY SRR

CERTIFICATE NO-T-1478

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-SPT-1 Depth(m) 1.50
Chainage 28+840
Test No : 1 2
ps Bottle No : SG-15 SG-16
Mass of p; bottle with stopper, M1 36.62 33.14
Mass of p, bottle with Stopper & Soil, M2 46.62 43.14
N['aS.S of p, bottle with Stopper, Soil & 9533 92.00
Distilled Water, M3
Man‘: of p, bottle with Stopper & 89 10 8575
Distilled Water, M4
_ M2 - M1
s = ( ) 2.65 2.67
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.66
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 27+960
Test No: 1 2
ps Bottle No : SG-11 SG-12
Mass of p, bottle with stopper, M1 . 34.32 39.31
Mass of p, bottle with Stopper & Soil, M2 44 31 4931
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 P25 B2
Mass of p, bottle with Stopper &
Distilled Water, M4 30 52,13
_ M2 - MI
ik ( ) 2.63 2.60
(M4 -MI1)-(M3-M2)
Average Specific Gravity : 2.61
Operator : Checked : Authorised signatory
) =
2»]3)1 b g
6
Date : {3/ Date : Date : 2%\ % |16
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NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORE (18 2720 : PART 3/ SEC 1 : 1980 )

USRI T AR BERHCE S 05 LT

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 30+236
Test No : 1 2
p; Bottle No: SG-15 SG-16
Mass of p, bottle with stopper, M1 36.62 33.14
Mass of p, bottle with Stopper & Soil, M2 46.62 43.14
M'as.s of p, bottle with Stopper, Soil & 95.33 92.00
Distilled Water, M3
M'as's of p, bottle with Stopper & 89 10 85.75
Distilled Water, M4
_ M2 - M1
e = ( ) 265 2.67
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.66
BH No :- 1 Sample No :-SPT-1 Depth(m) 1.50
Chainage 31+820
Test No: | -
ps Bottle No: SG-24 SG-25
Mass of p, bottle with stopper, M1 42.02 24.13
Mass of p, bottle with Stopper & Soil, M2 52.02 34.13
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 d 248
Mass of p, bottle with Stopper &
Distilled Water, M4 elag B33
- M2 - Ml
i & : ) 2.68 2.65
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.67
Operator : Checked : Authorised signatory
M
@ ﬂ},‘; J.l C E{g,vhtl,/\/\f\._
Date : s (16 Date : Date : 24]7)1s
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NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORE (182720 : PART 3/ SEC 1 : 1980)

CIOMMELRCT S SERVEIES (S LT

CERTIFICATE NO-T-1478

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 33+310
Test No : 1 2
p; Bottle No: SG-21 SG-23
Mass of p, bottle with stopper, M1 37.86 35.09
Mass of p, bottle with Stopper & Soil, M2 47.86 45.02
Mas's of p, bottle with Stopper, Soil & 93.02 91.23
Distilled Water, M3
Mas:v, of p, bottle with Stopper & 26.80 85.07
Distilled Water, M4 :
_ M2 - Ml
Fe = ( ) 2.64 2.63
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.64
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 34+920
Test No: 1 2
ps Bottle No : SG-24 SG-25
Mass of p, bottle with stopper, M1 42.02 24.13
Mass of p, bottle with Stopper & Soil, M2 52.02 34.13
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 T s
Mass of p, bottle with Stopper &
. 69.33
Distilled Water, M4 b2l
n M2 - M1
ki 2 : ) 2.68 2.65
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.67
Operator : Checked : Authorised signatory
@ e fAhl—C:x'LLkL~
nx]3]) ¢ e
17 [3)1¢€
Date : Date : Date : 2.4 IR
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NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720: PART 3/SEC1:1980)

L TR HERVICE

CERTIFICATE NO.T- 1478

PROJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-SPT-1 Depth(m) 1.50
Chainage 36+585
Test No: 1 2
p; Bottle No: SG-17 SG-18
Mass of p, bottle with stopper, M1 33.55 40.13
Mass of p, bottle with Stopper & Soil, M2 43.55 50.13
M.as's of p, bottle with Stopper, Soil & 9236 95.57
Distilled Water, M3
M'as:s. of p, bottle with Stopper & 86.16 89.42
Distilled Water, M4
2 M2 - MI
bs = ( ) 2.63 2.60
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.62
BH No :- 2 Sample No :-SPT-8 Depth(m) 12.00
Chainage 36+585
Test No : 1 ' 2
Ps Bottle No : SG-21 SG-23
Mass of p, bottle with stopper, M1 37.86 35.02
Mass of p, bottle with Stopper & Soil, M2 47.85 45.03
Mass of p, bottle with Stopper, Soil &
" 93.05 75.56
Distilled Water, M3 2
Mass of p, bottle with Stopper &
; 69.38
Distilled Water, M4 46.89
M2 - M1
Py = ( ) 261 2.62
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.61
Operator : Checked : Authorised signatory
22)3) )k
Jafs)ié
Date : / Date : oo Date : 9€)%)1®




NABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/ SEC 1:1980)

CINSLIE T AT SERVECE S §F

CERTIFICATE NO- T 1678

PROIJECT : Geotechnical Investigation Works For Muzaffarnagar to Saharanpur
Section of DFCC Meerut

SITE REF: Muzaffarnagar to Saharanpur Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 38+930
Test No : 1 2
p, Bottle No : SG-17 SG-18
Mass of p, bottle with stopper, M1 33.55 40.13
Mass of p, bottle with Stopper & Soil, M2 43.55 50.13
M.asis of p, bottle with Stopper, Soil & 92.49 95 41
Distilled Water, M3
M-as's of p, bottle with Stopper & 86.23 89.23
Distilled Water, M4
_ M2 - Ml
b= ( : 2.63 2.62
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.62
BH No :- Sample No :- Depth(m)
Chainage
Test No : | 2
p, Bottle No:
Mass of p, bottle with stopper, M1
Mass of p, bottle with Stopper & Soil, M2
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3
Mass of p, bottle with Stopper &
Distilled Water, M4
Ps = ( M2 - Ml )
(M4-M1)-(M3-M2)
Average Specific Gravity :
Operator : Checked : Authorised signatory
¥ JIEWLIS
(33114 >2)9) 14 “*“‘T
Date : Date : Date : m'ﬂ
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VA

NABL ACCREMMTATED
LABORATORY

XPLORER DIRECT SHEAR TEST RESULT
UETITER B PN SRR ES £, I'S.: 2720 : PART XIII
y = 0.533x
120.0
| |
100.0 - - | -
80.0 ‘ ‘ - -
E‘ | /
< 60.0 — : | —
@ 400 | - i o —
g —
o 200} — - ‘
i 0.0 . !
s 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
®
o | ]
X —e— Specimen 1 (0.5 kg/cm*2)
ﬁ -+— Specimen 2 ( 1 kgfcm*2) i
-m"- —a— ‘Specimen 3(1.5 kg!cm“Z)
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.55 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 28.0°
BHNo: 1 | Chainage 2010 [ Sample No.: SPT-1 | Depth (m):  1.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
e s
o[ g atb 28[3) | 4
Date: * [5[ Date: Date: 2 7)1
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vA

NABL ACCREDITATED
LABORATORY

XPLORER DIRECT SHEAR TEST RESULT
LRSI R T SR BT T LOEy I.S.: 2720 : PART XIII
y = 0.628x
120.0
100.0
/1>
80.0 —
g
3 60.0 | ——
% 40.0 — —
n 200
[
o 00
7 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
a0 } | A —a
-t—u- -k — & |
o [ |
x —e— Specimen 1 (0.5 kg/cm*2)
§ —&— Specimen 2 ( 1 kgfem*2)
= —&— Specimen 3 (1.5 kg/cm*2)
w = ‘ : -
|
! .
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?®)= 1.72 E= 0.0 kPa
Greyish Poorly Graded SAND (SP) b= 3210
BHNo: 1 | Chainage 2010 | SampleNo.  SPT-10 | Depth(m):  15.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
@™ e i RPN P
4 )
s 2wl
Date: 1%{3‘0 Date: Date: %) 216
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NABL ACCREMMTATED
LABORATORY

VA

XPLORER DIRECT SHEAR TEST RESULT
ISR, R T SRR, Y LTEY I'S': 2720 : PART XIII
CERTIFICATE NO-T-1678
y =0.601x
120.0 . l
100.0 — - ‘ - -
80.0 | — — | i e
g |
E 60.0 f = =
g 40.0 Py - |
i 200 +——F—— . - —
[ )
o 00
=
7] 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 - |
— B
| 1
|
- :
Q. il | i
3 3 —e—>Specimen 1 (0.5 kgfem*2) | |
§ 4— Specimen 2 ( 1 kg/cm*2)
= —=— Specimen 3 (1.5 kg/cm*2)
w __‘_
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.62 c= 0.0 kPa
Brownish Silty SAND (SM) o= 31.0°
BH No: 1 | Chainage 1980 | Sample No.: SPT-1 | Depth (m):  1.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
W-—-“" /-%—\'Q W‘LL’ e
ogotb 273 )]t
Date: B q[ Date: Date: 2%\ %) 16




DIRECT SHEAR TEST RESULT
L.S.: 2720 : PART XIII

NABL ACCREIMTATED

CERIIFICATE NO-T-1678

y = 0.650x
120.0
100.0 —
80.0 +— - / |
g
< 60.0 ‘
9 400 —
@
5 200 + | =
@ 00
b=
7] 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 ‘ T
100 - -
80
w
o _
" 60 —e— Specimen 1 (0.5 kg/cm*2)
0
g —a&— Specimen 2 { 1 kg/fcm*2)
3).: i +Sp?cirr_len3f(1.5 kglcm*2)
20 - y S
0 | ‘
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.72 e= 0.0 kPa
Poorly Graded SAND (SP) b= 33.0°
BHNo: 1 | Chainage 1980 | SampleNo.  SPT-10 | Depth(m):  15.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
A= - 7 N P—
" -_._—-—-—-_.—-—-F-_-,
2#2) 16
Date: [G 13/@ /¢ Date: Date: b2 e ?n )<
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NABL ACCREIMTATED
LABORATORY
NEET x

Dat

e: Mf ,5}0 e Date:

XPLORER DIRECT SHEAR TEST RESULT
CIOHESL T ARNCTY SEEFRNICES (7% LT I'S.: 2720 : PART XI—II
y = 0.623x
120.0 . |
100.0
80.0
g
3 60.0
@ 400
£
o 200 ——
o 0.0
5 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 _ 5
% | - /-//._‘i ‘ | —
80 =
70 -
‘l;‘ 60 L ok -
o =
2 50 /'/ il —e— Specimen 1 (0.5 kgicmA2) |
" 7
[} ‘_,/' 4 Specimen 2 ( 1 kg/cm*2)
£ 40 ’./: —=— Specimen 3 (1.5 kg/em*2)
’ /[/ 5
A T
v e
: !
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.62 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 31.9°
BHNo: 1| | Chainage 1980 | SampleNo..  UDS-9 | Depth(m):  26.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
& 7= Ao
29)z]i b

o5 %)) <
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NABL ACCREDITATED
LABORATORY

X¥PLORER DIRECT SHEAR TEST RESULT
ECIOIPTIIL T AT SRRSO RE T [ LTED I.S.: 2720 . PART Xﬂl
y =0.579x
120.0
100.0 - - —
—
80.0 _
T —
L e / ]
E 40.0 - 4| S /
$ v
% 200 ‘ ‘ -
@ 00 !
f} 0 30 60 90 120 150 180
Normal Stress (KPa)

Stress Vs. Strain Plot

—e&— Specimen 1 (0.5 kg/cm*2)

—a4— Specimen 2 ( 1 kg/cm”2) —

Stress (kPa)

—&— Specimen 3 (1.5 kg/cm*2)

0 2 4 6 8

16

10 12 14 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m3)= 1.60 c= 0.0 kPa
Brownish Silty SAND (SM) b= 30.1°
BHNo: 1 | Chainage 6550 | SampleNo.:  SPT-I | Depth (m):  1.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
@ I /_}ﬂbw | 7
2%t )¢ —_—
Date: [@ f@[ {6 Date: ) Date: 28 L EKES
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XPLORER

OIS ALY SR S s an 3 N8 (1L T

DIRECT SHEAR TE

L.S.: 2720 : PART XIII

NABL ACCREDITATED

ST RESULT

CERTIFICATE NO-T-1578

y = 0.630x
120.0
100.0 - —
@0 f— — / e
w
& 60.0 ,/ -
" o A
g 40.0 g
n 200 ==
@ 00
% 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 - ‘
|
® .
o
= —e— Specimen 1 (0.5 kglcm*2)
§ —a&— Specimen 2 ( 1 kgfcm*2)
5 —-I—lSpecimen 3 (1.5 kglcm*2)
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.65 c= 0.0 kPa
Brownish Silty SAND (SM) b= 322°
BHNo: 1 | Chainage 6550 | SampleNo.  SPT-6 | Depth(m):  9.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No; XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
= /‘2\3“& LV N
@ 16 >¥ } EIL.
Date: [/GH Date: Date: 22X\ ¥+
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NABL ACCREDTATED
LABORATORY

XPLORE DIRECT SHEAR TEST RESULT
CESEEUL T ARMETY RAAATES 250 10D I.S.: 2720 : PART XI]_I
y = 0.626x
120.0
1000 +—— C
80.0 . = // .
E | /
60.0 | -
X
g - f/ -
o 7
» 200+
® 00
5 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 | ‘ |
a N —
= —e— Specimen 1 (0.5 kgicm*2) |
§ —&— Specimen 2 ( 1 kg/cm*2)
% —a&— Specimen 3 (1.5 kg/cm*2)
|
‘ !
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.69 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 320°
BHNo: 1 | Chainage 6550 | SampleNo..  SPT-19 | Depth(m):  28.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
@ ’=_ e F-L e
g |0l 28)2)14 ——
Date:m[' Date: Date: 22X\ R\ 16
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LABORATORY

XPLORER DIRECT SHEAR TEST RESULT
CTETMELILY BN BERNET B S G LTEY I.S.: 2?20 : P ART X[H
y = 0.571x
120.0 [
100.0 ]
80.0 —
E /
60.0 —
¥ 400 — - —
o
h 200 | S
| =
g 00
B 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
90 |
80 ‘
70 |
60 . S T
™ / A 1
m ‘- - ) .
— S0 / A | —®—Specimen 1(0.5 kg/cm*2)
§ —a— Specimen 2 { 1 kg/em*2) —
3? _+5pecimen |3 (1.5 kglem*2)
|
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?3)= 1.58 c= 0.0 kPa
Brownish Silty SAND (SM) o= 29.7°
BHNo: 1 | Chainage 5322 | SampleNo..  SPT- | Depth(m):  1.50

Site Ref:
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Job No : 1342
Test Report No: XPL/2015-16/02
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Strain (%)
Sample Details Test Result
Dry-density,(mg/m3)= 1.62 = 0.0 kPa
Brownish Silty SAND (SW-SM) b= 308°
BHNo: | | Chainage 1790 | SampleNo.  SPT-I | Depth(m): 150

Site Ref:

Muzaffarnagar to Saharanpur

Job No : 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?)= 1.75 ¢= 0.0 kPa
Brownish Silty SAND (SM) o= 344°
BHNo: 1| | Chainage 1790 | SampleNo.  SPT-I8 | Depth(m):  27.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.59 g= 0.0 kPa
Brownish Silty SAND (SM) b= 29.8°
BH No: 2 I Chainage 1790 l Sample No.: SPT-1 | Depth (m):  1.50
Site Ref: Muzaffarnagar to Saharanpur Job No: 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
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Sample Details Test Result
Dry-density,(mg/m?)= 1.68 c= 0.0 kPa
Brownish Sandy SILT (ML) 0= 309°
BHNo: 2 | Chainage 1790 | SampleNo:  UDS-6 | Depth (m):  17.00
Site Ref: Muzaffarnagar to Saharanpur Job No: 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
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0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.58 c= 0.0 kPa
Brownish Silty SAND (SM) 0= 299°
BHNo: 1| | Chainage 2286 | SampleNo:  SPT-1 | Depth (m):  1.50
Site Ref: Muzaffarnagar to Saharanpur Job No: 1342
Test Report No: XPL/2015-16/02
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Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.70 c= 0.0 kPa
Poorly Graded SAND (SP) o= 325°
BHNo: | | Chainage 2286 | SampleNo..  SPT-7 | Depth(m): 10.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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Dry-density,(mg/m3)= 1.55
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| Depth (m): 150
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Sample Details Test Result
Dry-density,(mg/m?®)= 1.63 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 31.0°
BHNo: | [ Chainage 3360 | SampleNo:  UDS-4 | Depth (m):  11.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?)= 1.58 g 0.0 kPa
Brownish Sandy SILT (ML) o= 29.0°
BHNo: | | Chainage  11+753 | SampleNo..  UDS-I | Depth (m):  2.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
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Sample Details Test Result
Dry-density,(mg/m?)= 1.81 (Vi 0.0 kPa
Greyish Poorly Graded SAND (SP) o= 34.0°
BHNo: 1 | Chainage  11+753 | SampleNo:  SPT-17 | Depth (m):  25.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
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Sample Details Test Result
Dry-density,(mg/m?®)= 1.79 c= 0.0 kPa
Brownish Silty SAND (SW-SM) o= 30.1°
BHNo: 1 | Chainage  10+540 | SampleNo:  SPT-I | Depth(m): 150
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?®)= 1.80 6= 0.0 kPa
Brownish Silty SAND (SM) o= 313°
BHNo: | | Chainage  10+540 | SampleNo..  SPT-17 | Depth(m): 2550
|Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m*)= 1.68 ¢c= 0.0 kPa
Brownish Silty SAND (ML) o= 29.1°
BHNo: 1 [ Chainage  15+800 | SampleNo:  UDS-I | Depth (m):  2.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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Dry-density,(mg/m?)= 1.89

Brownish Silty SAND (SW-SM)

Test Result
c= 0.0 kPa
o= 32.6°

BHNo: | | Chainage  15+800 | SampleNo.  SPT-17 | Depth(m): 2550
Site Ref: Muzaffarnagar to Saharanpur Job No: 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?)= 1.64 c= 0.0 kPa
Brownish Silty SAND (ML) o= 30.0°
BHNo: | | Chainage  14+150 | SampleNo.:  UDS-I | Depth (m):  2.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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@ 5-;%; , /_)ﬂ;mk PP
4
Date: [7] ;54 ot Date: Date: 1\ 1))+

S5O0




NABL ACCREDITATED

VA

XPLORER DIRECT SHEAR TEST RESULT
CIOIETEILIL T AT S B Ts U LT I.S.: 2720 . PART XI]'[
CERTIFICATE NO-T-1678
y = 0.625x
120.0
1000 +—— — ' - -
p
80.0 S S ! = / =
E | /
< 60.0 —— - | — —
% = _“»_ / S I ‘ e o]
2
& 200 —— e —1 —— -+ -
@ 00 |
ﬁ 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100
90 | | | =
80 ———
70 T —
— |
g 60 —
= 50 - —e— Specimen 1 (0.5 kg/cm*2) |
® )
t'g 4 — Specimen 2 (1 kgicm*2)
g 40 | | —=— Specimen 3 (1.5 kg/cm*2) __
30 | | |
20 ‘ ‘ - -
|
10 - _ ‘ ) | i
0 .
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.62 c= 0.0 kPa
Brownish Silty SAND (SM) b= 32.0°
BHNo: 1 | Chainage  13+260 | SampleNo.  SPT-§ | Depth (m):  12.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?®)= 1.81 = 0.0 kPa
Brownish Silty SAND (ML) b= 29.0°
[BHNo: 1 | Chainage  17+790 | SampleNo.. ~ UDS-I | Depth (m):  2.00
ISite Ref: Muzaffarnagar to Saharanpur Job No: 1342
Test Report No: XPL/2015-16/02
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Sample Details Test Result
Dry-density,(mg/m?)= 1.66 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 32.0°
BHNo: 1 | Chainage  17+790 | SampleNo..  UDS-8 | Depth (m):  23.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
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Sample Details Test Result
Dry-density,(mg/m?*)= 1.79 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 29.0°
BHNo: 1 | Chainage 19+680 I Sample No.: SPT-1 l Depth (m): 1.50
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Dry-density,(mg/m®)= 1.82 = 0.0 kPa
Brownish Silty SAND (SM) b= 3127
BHNo: 1 | Chainage 19+680 | Sample No.: SPT-6 l Depth (m):  9.00
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Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
\.?\J | —
&> e
gtafetd o%)2)* —
Date: <~ Date: Date: 2\ 1

o095




VA

STATHRTER BE E R SRR T

DIRECT SHEAR TEST RESULT
LS.: 2720 : PART XIII

NABL ACCREDITATED

CERTIFICATE NO.T-1678

y = 0.560x

120.0

100.0 —

800 +——

60.0

400 {——

20.0 - —

0.0

0 30 60 20

Shear Stress (KPa)

Normal Stress (KPa)

120 150 180

Stress Vs. Strain Plot

90
80
70

60

50

40 |

Stress (kPa)

30

S — - 1

—e— Specimen 1 (0.5 kg/cm*2)
—a— Specimen 2 ( 1 kglcm*2)
—&— Specimen 3 (1.5 kgfcm*2)

20

10 / |
o & |

0 2 4 6 8 10
Strain (%)

12 14 16 18 20

Sample Details Test Result
Dry-density,(mg/m?)= 1.64 g 0.0 kPa
Brownish Sandy SILT (ML) o= 292°
BHNo: | | Chainage  24+269 | SampleNo.  UDS-I | Depth (m): 2.0
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Test@: Checked by: Authorised Signatory:
p= ol
28 )3) | € AV"F:,.._-————-,
Date: Date: Date: 2N\%))

DU




NABL ACCREDITATED

¥XPLORER DIRECT SHEAR TEST RESULT
SIS IUT AR SEIATRS (2 LT I.S.: 2720 . PART XIII

y = 0.682x
120.0 .
100.0 |- : —7/ S,
80.0 SRS (i |
E /
< 60.0 — — - —
% 4[]0 . . — — ! ¢ 7*_ —
2
5 20.0 _ | = S I ST
@ 00 .
f; 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 - ‘ ‘
100 S e
8o i ==
aQ s I
= 60 | | —e—Specimen 1 (0.5 kg/cm*2)
/]
g —a&— Specimen 2 ( 1 kgfcm*2)
g - —=— Specimen 3 (1.5 kgicm*2) |
0 |
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.88 ¢= 0.0 kPa
Brownish Silty SAND (SW-SM) o= 343°
BHNo: 1 | Chainage 24+269 [ Sample No.: SPT-17 | Depth (m):  25.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:

@ P2 VI

ol & 22) 5] 1t
Date: ! ﬂ 3( Date: Date: DX\Q))+6

pelee]



vA

NABI ACCREDTATED

XPLORE DIRECT SHEAR TEST RESULT
CTOPNEHLIL T APCTY RERIETE S 1 LD I.S.: 2720 : PART xm
y = 0.534x
120.0 ;
100.0 I8 ‘ |
80.0 = . S 3
E /
3 60.0 = -
® 400 +— . e -
2
th 200 - ——
B
& oo
=
n 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
90 ‘
00 et
70 ' — =
- |
a I ]
x —e— Specimen 1 (0.5 kgfcm*2)
§ —a— Specimen 2 ( 1 kglem*2) —
= —8— Specimen 3 (1.5 kgfcm*2)
® 7
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?®)= 1.65 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 28.1°
BHNo: 1 | Chainage 20960 | SampleNo..  UDS-1 | Depth(m): 2.0
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
7=
{/6 ";o;)_;jj Z _’_’a_p..,f{l/\/h
Date: rc”'g(o Date Date: 2\ ¢




VA

NABL ACCREDITATED
LABORATORY

XPLORE DIRECT SHEAR TEST RESULT
O T AN SEERICIES €00 LY I-S-: 2720 . PART XIII
y = 0.601x
120.0
100.0 - |
80.0 7
E /
< 60.0 / : ——e
» 00
g “T |
®» 200 — ‘
® 00 .
» 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 - ‘
|
- |
©
o .
= —e— Specimen 1 (0.5 kg/lcm?2)
§ —a&— Specimen 2 ( 1 kgfem*2)
g —=—Specimen 3 (1.5 kglem*2) |
T !
0 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.80 ¢= 0.0 kPa
Brownish Silty SAND (SW-SM) b= 31.0°
BHNo: | | Chainage  20+960 [ SampleNo..  SPT-6 | Depth (m): 9.0
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
N>
& 3 = i Y
0 287 )5 %
Date: | q Ig) Date: Date: 2 S)9106




NABL ACCREDITATED

¥XPLORER DIRECT SHEAR TEST RESULT
o B LS.: 2720 : PART XIII
y = 0.562x
120.0
1000 +——
80.0 -
g
3 60.0 -
§ =0 — / S —
o
o 200 +—— ! ——————
o 0.0 ,|
» 0 30 60 90 120 150 180
Normal Stress (KPa)

Stress Vs. Strain Plot

—&— Specimen 1 (0.5 kg/em*2)
—a&— Specimen 2 ( 1 kg/fcm"2)

Stress (kPa)

—&— Specimen 3 (1.5 kglcm"2)

0 2 4 6 8 10 12 14 16 18 20

Strain (%)

Sample Details Test Result

Dry-density,(mg/m?)= 1.71 c= 0.0 kPa

Brownish Sandy SILT (ML) b= 293°
BHNo: 1 | Chainage 224700 | SampleNo..  UDS-I | Depth(m): 2.0
Site Ref: Muzaffarnagar to Saharanpur Job No: 1342

Test Report No: XPL/2015-16/02

Tested by: Checked by: Authorised Signatory:

© =1 e

Date: f':’ f@] QM Date: Date: 28} T\

OO0



NABL ACCREDITATED
LABORATORY
Sy

XPLORE DIRECT SHEAR TEST RESULT
CIEIER T ST SESRIWICEE S £ LTI I.S.: 2720 : PART XIII
y = 0.603x
120.0
100.0 L — —
;
80.0 - /4 _
g
< 60.0 - n
@ 400 ————
2 |
» 200 o —_— o
g 0.0 | |
ﬁ 0 30 60 20 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100
| [ |
90 - ‘ li— : - —!7 =
© .
o 1L =
= —e— Specimen 1 (0.5 kg/cm*2) L_
§ 4 Specimen 2 { 1 kglcm*2)
= —m— Specimen 3 (1.5 kg/cm*2)
(7] S s |
—'7 -y
|
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.85 c= 0.0 kPa
Brownish Silty SAND (SW-SM) b= 31.1°
BH No: 1 | Chainage 224700 | Sample No.: SPT-8 | Depth (m):  12.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
@ éﬁ/ _,_,A_‘J:o A~ "'\-"\__..
f!))}[’ Pé 2.?)3 )} b et TS
Date: f(f - Date: Date: D)7\ §




NABL ACCREIMTATED

Normal Stress (KPa)

XPLORER DIRECT SHEAR TEST RESULT
GRS ALT ST SRS L LT I.S.: 2720 . PART XIII
y = 0.563x
120.0 ‘
100.0 .
80.0 - — = /
©
v 400 - ] - I B
§ " ‘
» 200 : S TRE— .
o 00
» 0 30 60 80 120 150 180

Stress Vs. Strain Plot

Stress (kPa)

—a&— Specimen 1 (0.5 kg/cm”2)
—a— Specimen 2 ( 1 kgfcm*2)
—&— Specimen 3 (1.5 kg/fcm”2)

0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.72 c= 0.0 kPa
Brownish Silty SAND (ML) o= 294°
BHNo: | | Chainage  25+880 | SampleNo.  UDS-1 | Depth(m): 2.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342

Test Report No: XPL/2015-16/02

Tested by:

o)
S

Date: (9 fg)fa ©

Checked by: Authorised Signatory:

Pl
23‘)}7] s fAB\—J.)--vh“v A

Date: Date:

DK B )4

[SYAY)




VA

NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
oIS ST SEINR RS ) LD I.S': 2720 : PART X].II
CERTIFICATE NO-T-1478
y = 0.588x
120.0
100.0 — —
80.0 1 —
g
< 60.0 - E
B 400 |
o
| =
» 200 ———
@ 00
£
n 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100
90 - = —
80 - = —
70
g 601 [ L
x 50 —e—Specimen 1 (0.5 kglem™2) |
" .
g —&— Specimen 2 ( 1 kg/cm*2)
g 40 —®— Specimen 3 (1.5 kg/cm*2) ‘
30 I | [
20 - —4'»- =
=y N N
0 . . | .
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.82 ¢c= 0.0 kPa
Poorly Graded SAND (SP) b= 304°
BHNo: | | Chainage  25+880 | SampleNo.  SPT-8 | Depth (m):  12.00
Site Ref: Muzaffarnagar to Saharanpur Job No: 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
2 i
9 [‘62,(0{’6 2»|3]) A
Date: f . Date: Date: 2 V)1

oflL




NABL ACCREDITATED

VA

XPLORER DIRECT SHEAR TEST RESULT
I AT RERVICES (5 LT I, S.: 272 0 . P ART X]II
y =0.612x
120.0
1000 +—— S | |

80.0 ¢ ! S—

™
a DS | S /4_ |
< 60.0 —1
@ 400 — —7‘// S SN
o
200 +— = = —
i
P 0.0 J,
ﬁ 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 , ‘
o 11 i
80
70 +— ——

a— Specimen 2 ( 1 kg/fcm*2)

al — . ——
/.A‘ .
/, @ | _ | —e—Specimen 1 (0.5kglem*2) |

Stress (kPa)
(9]
o

—&— Specimen 3 (1.5 ka/cm*2)

30 —]
20 ! -
|
10 A ——1
0 | | | |
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?*)= 1.69 c= 0.0 kPa
Brownish Silty SAND (ML) o= 31.5°
BHNo: | | Chainage  28+840 | SampleNo.  UDS-5 | Depth(m):  14.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
@ . ﬁ/&?ﬂ 6 . __x,,g,\,_..,.. WA
tafort 27t B
Date: H f Date: Date: o\ 4] )b




VA

NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
¥ ERERU, T AN Y B IVEESS R LT I.S': 2‘?20 . PART XIII
CERTIFICATE NO-T-1678
y = 0.657x
120.0
100.0 ‘ ;
80.0 - / ]
E |
3 60.0 // - _
ﬁ 400 +—— - ‘ — ‘ =
ﬁ 200 +—— -
B
g 0.0
5 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 : — ‘ —
80 4 _
3 |
< e |
- 60 —&— Specimen 1 (0.5 kgfcm* |
§ —a—— Specimen 2 ( 1 kg/cm*2) |
= —&— Specimen 3 (1.5 kgicm*2)
0 40 ‘
20 !
0 | |
14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.87 = 0.0 kPa
Poorly Graded SAND (SP) b= 33.3.°
BHNo: | I Chainage 28+840 | Sample No.: SPT-17 | Depth (m):  25.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
@ e 1.
?)z]e Y
?g I& Ps 2 , e ee———y
Date: | 7 Date: Date: < 7)15

7S




A

NABL ACCREDITATED

XPLORE DIRECT SHEAR TEST RESULT
IO U ST SRSV S UFT LT I.S.: 2720 . PART XHI .
y =0.531x
120.0
100.0 —— - —
|
80.0 | *
g
< 60.0 — ! —t
11 40.0 R ) | |
/4]
»n 200 {—— - o
@ 00
% 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
90

80

Stress (kPa)

—=&— Specimen 1 (0.5 kg/cm*2)
—a— Specimen 2 ( 1 kg/fem*2)

—&— Specimen 3 (1.5 kgfcm?2)

:

8

0 2 4 6 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.73 c= 0.0 kPa
Brownish Sandy SILT (ML) o= 28.0°
BHNo: | | Chainage 274960 | SampleNo.  UDS-I | Depth (m):  2.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342

Test Report No: XPL/2015-16/02

Tested by: Checked by: Authorised Signatory:
@ 8 22)3))¢ .}r;E)x—w-kh
0
Date: | ‘?’fG( Date: Date: 281 %6

o4




VA

NABL ACCREDITATED
LABORATORY

¥PLORER DIRECT SHEAR TEST RESULT
IR Y SERVIC RS (S LT I.S.: 2720 . P ART Xm
CERTIFICATE NO-T-1578
y = 0.654x
120.0
100.0 i - -
80.0 lii - ) /- ]
E /
< 60.0 :
g 400 - — !
200 -
e 00
o 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 | ‘ ‘ T T I
100 - ‘ -
a0 +— | —
;— 60 | _ /ﬂ_._-----* —O-—SpeCfmem (0.5 kgfcn: 2) |
3 Ar 4 Specimen 2 (1 kg/cm*2)
?n‘: i » & _ | | —®—Specimen3 (15 kg/lom*2)
I— I —
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.82 = 0.0 kPa
Poorly Graded SAND (SP) o= 332°
BHNo: 1 | Chainage  27+960 [ SampleNo.  SPT-17 | Depth (m):  25.50
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
: =
/8/{6 ﬂ/S’IG "-JL\'\--—&—-.
Date: 9}}[ i Date: Date: 2 7)) 6

o170




VA

NABL ACCREDITATED

APLORER DIRECT SHEAR TEST RESULT
COERILILT AT SRS L LT I.S': 2720 . PART Xﬂl
y =0.571x
120.0
100.0 | —
80.0
g
5 60.0 =
¥ 400
4
w200 ==
e 00 |
U‘:) 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
90
80 / . ‘ l
70 : -—‘-
60 —= —
c
< 50  —e—Specimen 1 (0.5 kg/cmA2)
§ 40 —&— Specimen 2 ( 1 kg/cm*2)
- —&— Specimen 3 (1.5 kgfcm*2)
v 30 e - ~
20 / =
Fa
10 ¥
0 | |
0 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?®)= 1.71 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 29.7°
BHNo: 1 | Chainage 304236 I Sample No.: UDS-1 | Depth (m):  2.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
N
@ e i
[ 4 / ol 2% |3)1¢
Date: of Date: Date 2 3)16




CA

NABL ACCREDITATED

XPLORE DIRECT SHEAR TEST RESULT
e L.S.: 2720 : PART XIII
y = 0.599x
120.0
100.0 —
800 | — .
£ 60.0 / | — =
® 400 | = |
— |
» 200 — | —
o 0.0
5 0 30 60 90 120 150 180
Normal Stress (KPa)

Stress Vs. Strain Plot

Date: Q/O /"3 f ot Date:

100 - T i
90 ' /L/l—- | i !
™
a
= —&— Specimen 1 (0.5 kgfcm*2)
§ &— Specimen 2 ( 1 kg/cm*2)
ﬁ  —®—Specimen 3 (1.5 kg!cn'ln"z) =]
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.53 c= 0.0 kPa
Brownish Sandy SILT (ML) 0= 309°
BHNo: | | Chainage  30+236 | SampleNo.  UDS-5 | Depth(m):  14.00
Site Ref: Muzaffarnagar to Saharanpur Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
=
@ 2%]3)1¢6 %W

Date: ) 6! b




	1. DETOUR-2 VOL-I  REPORT
	Fig3.pdf
	Fig - 3.1.pdf
	Fig - 3.2.pdf
	Fig - 3.3.pdf
	Fig - 3.4.pdf
	Fig - 3.5.pdf
	Fig - 3.6.pdf
	Fig - 3.7.pdf
	Fig - 3.8.pdf
	Fig - 3.9.pdf
	Fig - 3.10.pdf
	Fig - 3.11.pdf
	Fig - 3.12.pdf
	Fig - 3.13.pdf
	Fig - 3.14.pdf
	Fig - 3.15.pdf
	Fig - 3.16.pdf
	Fig - 3.17.pdf
	Fig - 3.18.pdf
	Fig - 3.19.pdf
	Fig - 3.20.pdf
	Fig - 3.21.pdf
	Fig - 3.22.pdf
	Fig - 3.23.pdf
	Fig - 3.24.pdf
	Fig - 3.25.pdf
	Fig - 3.26.pdf
	Fig - 3.27.pdf
	Fig - 3.28.pdf
	Fig - 3.29.pdf

	Location plan.pdf
	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	Bridge 53.pdf

	Borelog.pdf
	1+790 BH-1.pdf
	1+790 BH-2.pdf
	1+980.pdf
	2+010.pdf
	2+286.pdf
	3+360.pdf
	5+322.pdf
	6+550 BH-1.pdf
	6+550 BH-2.pdf
	8+440.pdf
	10+540.pdf
	11+735.pdf
	13+260.pdf
	14+150.pdf
	15+800.pdf
	17+790.pdf
	18+900.pdf
	19+680.pdf
	20+960.pdf
	22+700.pdf
	24+269.pdf
	25+880.pdf
	27+960.pdf
	28+840.pdf
	30+236.pdf
	31+820.pdf
	33+310.pdf
	34+920.pdf
	36+585 BH-1.pdf
	36+585 BH-2.pdf
	38+930.pdf
	BDG 53 BH-1.pdf
	BDG 53 BH-2.pdf

	Soil profile.pdf
	1.pdf
	Soil-Profile-Lot-2 - Layout1

	2.pdf
	Soil-Profile-Lot-2 - Layout1

	3.pdf
	Soil-Profile-Lot-2 - Layout1


	BC.pdf
	1+790.pdf
	1+980.pdf
	2+010.pdf
	2+286.pdf
	3+360.pdf
	5+322.pdf
	6+550.pdf
	8+440.pdf
	10+540.pdf
	11+735.pdf
	13+260.pdf
	14+150.pdf
	15+800.pdf
	17+790.pdf
	18+900.pdf
	19+680.pdf
	20+960.pdf
	22+700.pdf
	24+269.pdf
	25+880.pdf
	27+960.pdf
	28+840.pdf
	30+236.pdf
	31+820.pdf
	33+310.pdf
	34+920.pdf
	36+585.pdf
	38+930.pdf
	Bridge No. 53.pdf


	2. DETOUR-2 VOL-II LAB TEST

